



**BUREAU
VERITAS**

TEST REPORT

Technical Report: (7116) 076-0048

Mar 30, 2016

Date Received: Mar 16, 2016

Page 1 of 4

PT. WAHANA KREASI HASIL KENCANA
JL. ISKANDAR MUDA NO.83, SEWAN RAWA KUCING
KEC. NEGLASARI – TANGERANG 15129

Sample Description: HOOK & BAR SILVER
H&M Order Number: HW-0057-19
Supplier: PT. WAHANA KREASI HASIL KENCANA
Factory Unit: /
Date of Testing: Mar 23, 2016 – Mar 30, 2016
Number of Working Days: 5
Priority: REGULAR

SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
Total Lead (Pb) Content Test	-	See Result (s) in Page 3
Nickel Content Release Test	-	See Result (s) in Page 4

Remarks 1: This report has been modified on March 23, 2016

Remarks 2: BV CPS Indonesia Contact information for this report.

General Inquiries:

Primary Contact: Gita Artirany (62-21) 634 8877 email: gita.artirany@id.bureauveritas.com
Back Up: Bernard Agustinus (62-21) 634 8877 email: bernard.agustinus@id.bureauveritas.com

Technical Inquiries:

Primary Contact: Mahandika Natakusuma (62-21) 634 8877 email: mahandika.natakusuma@id.bureauveritas.com
Back Up: Evariana Ferawaty (62-21) 634 8877 email: evariana.ferawaty@id.bureauveritas.com
Calvin Satyanandi (62-21) 634 8877 email: calvin.satyanandi@id.bureauveritas.com

BUREAU VERITAS CONSUMER PRODUCTS SERVICES INDONESIA BRANCH

**CALVIN SATYANANDI
OPERATIONAL MANAGER**

C/N: H & M-26605 (ID) AM/MD/RT/EV/C

PT. Bureau Veritas Consumer Products Services
Indonesia.

Gedung KKM, 2nd Floor
Jl. Cideng Timur No. 38, Jakarta - 10130
Telephone: (62 21) 634 8877
Fax: (62 21) 634 8838
website: www.cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

**The content of this PDF file is in accordance with the original issued reports for reference only.
This Test Report cannot be reproduced, except in full, without prior written permission of the company.**



Technical Report: **(7116) 076-0048**

Mar 30, 2016

Page 2 of 4

Photo of the Submitted Sample





TEST RESULT

Total Lead (Pb) Content Test

Test Method I : U.S. CPSC-CH-E1003-09.1 (February 25, 2011). (For surface coating or paint)

Test Method II : U.S. CPSC-CH-E1001-08.3 (November 15, 2012). (For metal substrates)

Test Method III : U.S. CPSC-CH-E1002-08.3 (November 15, 2012). (For other materials)

Tested Item(s) : I001 Silvery Metal Hook
 I002 Silvery Metal Bar

-	Unit	Result	
Tested Item(s)	-	I001	I002
Test Method	-	II	II
Parameter	-	-	-
Total Lead (Pb)	mg/kg	65.43	ND
Conclusion	-	-	-

Note:

ND = Not detected
 ppm = part(s) per million = mg/kg
 Reporting Limit (mg/kg) : 1

">" = More than
 mg/kg = milligram(s) per kilogram

U. S. = United States

